

A506, Financial port building, Xin'an Sixth Road, 82<sup>th</sup> District, Bao'an,  
Shenzhen, China.  
Telephone: +86-755-33126608.  
Email :ebo@ebotest.com

Report No.: EBO1711025-E046  
Page 1 of 17

# TEST REPORT

**Applicant:** ORTEC AKÜ SAN.VE TIC.LTD.STI  
**Address of Applicant:** 1.Organize Sanayi Bölgesi 8302 Nolu Cadde No:34/6  
Şehitkamil/Gaziantep V.D.6470330979

## Equipment Under Test (EUT)

**Product Name:** LEAD-ACID BATTERY  
**Band Name:** OR-TEC PLUS  
**Model No.:** Please refer to page 6  
**Applicable standards:** EN 61000-6-3:2007+A1:2011+AC :2012  
EN 61000-6-1:2007  
**Date of sample receipt:** November 6, 2017  
**Date of Test:** November 6, 2017 To November 10, 2017  
**Date of report issued:** November 10, 2017  
**Test Result :** PASS \*

\* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:



Kevin Wang  
Laboratory Manager

This report details the results of the testing carried out on one sample. The results contained in this test report do not relate to other samples of the same product and does not permit the use of the EBO product certification mark. The manufacturer should ensure that all products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system complies with all relevant standards. Any mention of EBO International Electrical Approvals or testing done by EBO International Electrical Approvals in connection with, distribution or use of the product described in this report must be approved by EBO International Electrical Approvals in writing.

This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only."